EPA-600/2-77-043
Environmental Protection Technology Series

February 1977

INDUSTRIAL WASTEWATER RECIRBULATION |
SYSTEM Prehmmary Engmeenng |

< ¢cD S T4
Ny (=

A2

2
%2

<
%
%4, PROTV"O

Industrial Environmental Ressarch Laboratory
Office of Research and Development
- U.S. Environmental Protection Agency

Resgarch Triangle Park, North Carolina 27711



RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into five series. These five broad
categories were established to facilitate further development and application of
environmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
[...]
Primary Clarifiers No. 8, 9, and 10
Final Clarifiers No. 1 and 2
Modified Final Clarifier - No. 3
Raw Waste Load Reductions
Treatment Facility Improvements
Historical Performance Record
Design Loadings for Advanced Wastewater
Treatment Processes

WASTEWATER TREATABILITY STUDIES
Coagulation
Procedure
Jar Test Data Analysis
Trial of Coagulation Scheme

iii

il
W

II-1

TII-1
ITI-1
III-1
III-9
1II-9
III-11
111-11
IT1-13
I1I-13
III-15
TII-21

I1I-24

V-1
Iv-1

IV-4

IV-7
Iv-12
Iv-12
Iv-21
Iv-21
v-22
IV-22
IV-23

IV-36



TABLE OF CONTENTS (Continued)

Trial Data Analysis
Dissolved Air Flotation
Procedure
Data Analysis - Mat Line Wastewater
Data Analysis -~ Raw Wastewater
Summary
Sand Filtration
Procedures
Data Analysis
Activated Carbon Adsorption
Physical-Chemical Treatment
Adsorption Isotherms
Carbon Column Studies
Tertiary Carbon Treatment
Adsorption Isotherms (1973-1974)
Carbon Column Studies (1973-1974)
Tertiary Pilot Plant (1975-1976)
Adsorption Isotherms (1976)
Carbon Regeneration
Ozonation
Procedure
Data Analysis
Chlorination
Ion Exchange
Procedure
Data Analysis

CHAPTER VI PILOT PROCESS COOLING LOOP OPERATION AND
PERFORMANCE

System Description
Wastewater Tertiary Treatment System
Cooling Loop
Manufacturing Process Heat Exchangers
Pilot System Monitoring

System Performance

CHAPTER VII CONCEPTUAL DESIGN OF ADVANCED WASTEWATER
TREATMENT PROCESSES AND INTEGRATED
RECIRCULATION PLAN

Conceptual Design of Advanced Wastewater
Treatment Processes :
Sand Filtration
Filters
Backwash
Pumps
Filter Feed and Backwash Sump
Activated Carbon Adsorption
Adsorbers
Backwash

iv

V-14
V-14
V-17
v-17
v-19
v-19
V-19
v-22
V=25
v-33
v-33
v-33
V-46
V-48
V-48
v-51
v-51
V-52
v-53
V-53
V-53
V-56

VI-1
VI-1
Vi-1
VI-4
VI-4
Vi-6
VI-6

VII-1

VII-1
ViI-1
VII-1
VII-3
VII-3
VII-3
VII-3
VII-3
VII-5



TABLE OF CONTENTS (Continued)

Pumps
Carbon Storage and Transport
Adsorber Feed Sump
Adsorber Backwash and Effluent Sump
Disinfection
Flash Mix Chamber
Chlorine Dosage
Distribution Tank
Reclaimed Wastewater Storage Basin
Off-Specification Basin
Summary
Inorganic Contaminant Removal
Removal Requirements
Removal Alternatives
Direct Discharge
Combined Discharge
Ion Exchange
Reverse Osmosis
Lime-Soda Softening and Anion
Exchange
Summary
Integrated Recirculation Plan

Page

VII-5
VII-5
VII-5
VII-6
VII-6
VII-6
VII-6
VII~-7
VII-7
VII-7
VII-8
VII-9
VII-9
VII-15
VII-15
VII-18
VII-18
VII-18

VII-19
VII-20
VIiI-20



Number

ITI-1
III-2
I11-3
Iv-1

Iv-2

Iv-3

Iv-4

IV-5

IV-6
Iv-7
Iv-8
V-9

IV-10
Iv-11
Iv-12

IvV-13

IV-14
IV-15
IV-16A
IV-16B
IV-17A

IV-17B
IV-18A
IV-18B
IV-19

V-1
V-2

V-3
V-4

LIST OF FIGURES

Title

Cooling System Water Balance

Cooling System Water Balance

Overall Water Balance for Recirculation

Site Plan - Existing Wastewater Treatment
Facilities

Process Flow Diagram — Existing Wastewater
Treatment Facilities

Theoretical Dye Recovery Curves for a Completely
Mixed System with Varying Amounts of Dead
Space

Theoretical Dye Recovery Curves for a Completely
Mixed System with Varying Amounts of Plug
Flow

Theoretical Dye Recovery Curves for a Completely
Mixed System with Varying Amounts of Dead
Space and Plug Flow

Dye Study for Equalization Basins

Dye Study for Primary Clarifier #8

Dye Study for Primary Clarifier #9

Dye Study for Primary Clarifier #10

Dye Study for Final Clarifier #1
Dye Study for Final Clarifier #2
Dye Study for Final Clarifier #3

Following Intake Modification

BOD5 Performance - Monthly Averages

COD Performance - Monthly Averages

Total Suspended Solids - Monthly Averages
Primary Clarifier TSS Removal - Monthly Averages
Wastewater Flow Rate - Monthly Averages

Overall BOD5 Removal - Monthly Averages

Overall COD Removal - Monthly Averages
Overall TSS Removal - Monthly Averages
Overall TOC Removal - Monthly Averages
BODS/COD Correlation

Effect of pH on Colloidal Stability

Coagulation Study Results Using Optimum
Coagulant Dosages

Mat Line DAF - Interface Height vs. Rise Time

Mat Line DAF - Percent Float Solids vs.
Air/Solids Ratio

DAF vs. Sedimentation - TSS Removal Efficiency
for Combined Anderson Wastewater

vi

Page

ITT-18-19
ITI-
ITI-26

Iv-2

Iv-3
Iv-8
Iv-9

IV-10
IV-14
Iv-15
IV-16
IvV-17

Iv-18
IV-19

IV-20
IV-26

IV-27
IV-28
IvV-29
IV-30
IV-31

Iv-32
Iv-33
IV-34
IV-35

V-4

V-6-7
vV-12

V-13

V=15



Number

V-6
V-7
V-8
V-9

v-10
v-11

v-12
V-13
V-14
V-15
V-16
v-17
V-18

vV-19

V-20

v-21

V-22

v-23

V-24
V-25

V-26

LIST OF FIGURES (Continued)

Title

' DAF vs. Sedimentation - COD Removal Efficiency

for Combined Anderson Wastewater

Schematic of Upflow Sand Filter

Upflow Sand Filter Operating Characteristics

Carbon Isotherms on Anderson Plant Coagulated
Raw Wastewater

Carbon Isotherms on Jackson Plant Effluent

COD vs. Volume Throughput - Physical -
Chemical Treatment (Columns 1,2,&3)

COD vs. Volume Throughput - Physical -
Chemical Treatment (Columns 4,5,4&6)

% COD Removal vs. Volume Throughput - Physical -
Chemical Treatment (Columns. 1,2,&3)

COD Loading vs. Volume Throughput - Physical -
Chemical Treatment (Columns 1,2,&3)

TOC vs. Volume Throughput - Physical - Chemical
Treatment (Columns 1,2, &3)

TOC vs. Volume Throughput — Physical - Chemical
Treatment (Columns 4,5,&6)

% TOC Removal vs. Volume Throughput - Physical -
Chemical Treatment (Columms 1,2,&3)

Carbon Isotherms on Filtered Biological Effluent -
Anderson Plant

Carbon Isotherm on Coagulated, Filtered Biological
Effluent - Anderson Plant

COD vs. Volume Throughput - Bio-Effluent
(Columns 1,2,&3)
(December, 1973)

COD vs. Volume Throughput - Bio-Effluent
(Columns 4,5,&6)
(December, 1973)

% COD Removal vs. Volume Throughput - Bio-
Effluent (Columns 1,2,&3)
(December, 1973)

COD Loading vs. Volume Throughput - Bio-
Effluent (Columns 1,2,&3)
(December, 1973)

TOC vs. Volume Throughput — Bio-Effluent
(Columns 1,2,&3) (December, 1973)

TOC vs. Volume Throughput - Bio-Effluent
(Columns 4,5,&6) (December, 1973)

% TOC Removal vs. Volume Throughput -
Bio-Effluent (Columns 1,2,&3)
(December, 1973)

vii

v-16
v-18
v-21

v-23
V- 24

V-26
v-27
v-28
v-29
v-30
v-31
v-32
V- 34

v-35

V-36

V=37

V-38

V-39
V-40

V41

V-42



LIST OF FIGURES (Continued)

Number Title Page
v-27 COD vs. Volume Throughput - Bio-Effluent

(January, 1974) V=43
v-28 Percent COD Removal vs. Volume Treated -

Filtered Biological Effluent

(January, 1974) V-44
v-29 COD Loading vs. Volume Throughput - Bio-

Effluent (January, 1974) V-45
V=30 Carbon Isotherms - COD (April, 1976) vV-49
v-31 Carbon Isotherms - TOC (April, 1976) V-50
V-32 Chlorine Demands V-55
V-33 Ion Exchange Breakthrough Curves

(Virgin MB-1 Resin) v-57
V-34 Ion Exchange Breakthrough Curves

(Regenerated MB-1 Resgin) V-58
Vi-1 Schematic Flow Diagram - Initial Pilot Cooling

System VI-2
Vi-2 Schematic Flow Diagram ~ Final Pilot Cooling

System Vi-3
VIii-1 Process Flow Diagram - Advanced Wastewater VII-10-11

Treatment Facilities
VII-2 Alternatives for Removal of Inorganic

Dissolved Solids VII-1]
VII-3 Anderson Plant Water Distribution and Usage VII-22-23

viii



Table

II-1
III-1
II1-2

ITI-3
ITI-4
I11I-5
III-6
I1I1-7

IT1I-8
ITII-9

III-10
IT1I-11

Iv-1
Iv-2

Iv-3
V-4

v-1
V-2
V-3
V-4
V-5
V-6
V-7
V-8
V-9
VI-1
VI-2
VI-3
VI-4
VII-1

VII-2
VII-3

VII-4

LIST OF TABLES

Title

Research and Development Phase Task Outline

Wastewater Survey - 1969

1973-1974 Wastewater Survey Sample Point
Description

1973-1974 Wastewater Survey - Mass Balance

Wastewater Survey - 1976

‘Major Cooling Systems

Cooling Systems Summary

Projected Cycles of Concentration for the
Cooling Systems

Projected Drift Losses for the Cooling Systems

Projected Wastewater Flows and Reuse for
Recirculation

Quality of Reclaimed Wastewater and City Water

Projected Inputs and Equilibrium Concentra-
tions for Inorganic Contaminants

Existing Treatment Process Units

Summary of Dye Study Results and Flow
Characteristics

Performance Summary

Design Loadings for Advanced Wastewater
Treatment

Chemical Feed Trial Results

Effluent Quality for Mat Line DAF Studies

Comparison of DAF and Sedimentation

Summary of Sand Filtration Pilot Unit Tests

Pilot Plant Performance Summary

Carbon Regeneration Results

Ozonation Results

Carbon Effluent Chlorination Results

Dual Bed Ion Exchange Removals

Description of Experiments

Cooling Water Chemical Treatment Descriptions

Water Quality During 90-Day Trial

Cooling System Water Quality Criteria

Maximum Allowable Concentrations in the
Cooling Systems

Factors Used in Calculation of Allowable
Reclaimed Wastewater Concentrations

Maximum Allowable Reclaimed Wastewater
Concentrations

Inorganic Removals

V-8
V-1l
V=14
v-20
V47
V=51
V-52
V=54
V-58
VI-5
Vi-7
Vi-9
VI-9

VII-12
VII-13

VII-14
VII-16



CHAPTER 1

CONCLUSIONS AND RECOMMENDAT IONS

CONCLUSIONS

Analyses of accumulated data and the results of analytical and pro-

cess investigations resulted in the following conclusions:

1.

Reuse of treated industrial wastewaters in the process areas
and cooling systems at the Anderson Plant is technologically

feasible as proven in pilot cooling studies.

Reclamation of the effluent from the existing wastewater treat-
ment facilities by sand filtration, carbon adsorption, and

disinfection will result in a product water suitable for reuse.

Projected industrial wastewater flows and reuse requirements for
a recirculation system at the Anderson Plant indicate that during
the summer season reuse will exceed wastewater production by 54.5
gpm; conversely, during the winter months, production will exceed

reuse by approximately 6.4 gpm.

Based upon current drift loss estimates, equilibrium concentra-
tions of total hardness, calcium hardness, silica, sulfate, and
zinc in the cooling systems may exceed the water quality criteria
for these uses if drift loss is the sole mechanism by which in-
organic dissolved solids are removed from the reclaimed waste-

water.

If removal of inorganic dissolved solids is required, it will
be accomplished through treatment by reverse osmosis or lime-

soda softening/anion exchange.

Performance data for the existing wastewater treatment facility

exhibit exceptional BODS, COD, TOC, and TSS removal efficiencies..

Coagulation of equalized raw wastewater with combinations of
ferric chloride, clay, and cationic polymer results in improved
TSS removal efficiencies as observed during bench scale lab-

oratory tests and full scale operations.

I-1



10.

11.

12.

13.

14.

Dissolved air flotation without chemical addition is an
effective pretreatment process for removal of fibrous materials
from Mat Line wastewater. However, laboratory tests performed
with combined raw wastewaters obtained equivalent treatment

performances for both dissolved air flotation and sedimentation.

Complete physical-chemical treatment of Anderson Plant raw waste-
water is not feasible due to extreme residual concentrations of

non-adsorbable organic compounds.

Carbon adsorption of Anderson biologically-treated effluent will
produce a reclaimed wastewater which is suitable for plant reuse

in terms of dissolved organic constituents.

Carbon exhausted through treatment of biological effluent is

quite amenable to regeneration.

Both ozonation and chlorination will eliminate virtually all
fecal coliform organisms from combined industrial-sanitary

biologically-treated effluent.

The capacity of mixed bed ion exchange resin with respect to
inorganic dissolved solids removal is quite low due to rapid
breakthrough of silica.

Projected design loadings for advanced wastewater treatment

processes are as follows:

Flow
TSS Loading
TOC Loading

285 gpm
31 1b/day
116 1b/day

RECOMMENDATIONS

Evaluation of all preliminary engineering efforts and the preceeding

conclusions lead to the following recommendations:

1.

Implement an industrial wastewater recirculation system at

the Anderson Plant which includes the elements listed below.

. Tertiary treatment of the effluent from the existing
wastewater treatment facilities through sand filtration,

activated carbon adsorption, and disinfection

I-2



. Segregation and separate treatment of all sanitary wastewaters

. Use of reclaimed wastewater in the process areas and cooling

systems

Tertiary treatment facilities should conform to the design

criteria summarized below:

Filter Feed and Backwash Sump

Volume = 43,120 gal

Dimensions: 21' x 25' x 12!

Filter Pumps

Feed Pumps (2): vertical, radial flow, 400 gpm
Backwash Pumps (2): vertical, radial flow, 800 gpm

Filters

Type (2): Downflow, pressure
Size: 7' diameter, 36" bed depth

Carbon Adsorber Feed Sump

Volume = 35,640 gal

Dimensions: 18' x 25' x 12°

Carbon Adsorber Pumps

Feed Pumps (2): vertical, radial flow, 400 gpm
Backwash Pumps (2): vertical, radial flow, 1200 gpm

Carbon Adsorbers

Adsorbers (3): 10' diameter, 20' high
Adsorber Carbon Inventory = 53,694 1b

Carbon Exhaustion Rate = 725 1b/day
Virgin Carbon Storage = 640 ft3 (19,200 1b)
Spent Carbon Storage = 640 ft3

Regenerated Carbon Storage: in third adsorber

Adsorber Backwash and Effluent Sump

Volume = 47,120 gal
Dimensions: 23' x 25" x 12!



A carbon adsorption system may possibly be leased on a contract

basis.

Flash Mix Chamber (Disinfection)

Volume = 285 gal
Dimensions: 3.5' x 3.5' x 4'
Mixer: 2 BHP

Chlorine Dosage = 1-5 mg/l Cl2

3.4-17 1b Clz/day

Distribution Tank

Volume = 297,000 gal

Renovate old aerobic digester.

Reclaimed Wastewater Storage Basin

Volume = 1,5 MG

Off-Specification Basin

Volume = 1.5 MG
These design criteria are derived in Chapter VII of this report.

3. Develop a contingency plan for removal of inorganic dissolved

solids during initial operations of the recirculation scheme.

I-4



CHAPTER II

INTRODUCTION

The Owens-Corning Fiberglas Corporation (OCF) in 1968 established
an objective of total water recycle for all its manufacturing facilities.
The technology of total recycle was successfully developed and demonstrat-
ed for~fibrous glass~inéulation-facilities in 1968 at the Corporations's
Barrington, New Jersey plant. Following the success in that ;rea, the
Corporation set out to develop the technology of total recycle for

textile fibrous glass faciiitiés. "Aff;;”conducting the necessary back-
ground research, OCF submitted an application for federal funding.

The Corporation was awarded an Environmental Protection Agency
Demonstration Grant (S801173) in March, 1973. Research and development
work (Phase I) for the grant was conducted at the Owens-Corning Fiber-
glas Corporation manufacturing facility at Anderson, South Carolina.
This work along with construction work under Phase II of the grant were
originally to be completed over a three~year period. Research and
development work delays, brought about by interruptiomns in manufacturing
operations at the Anderson facility, required that the grant period be
extended through December 31, 1977.

A detailed work plan for Phase I research and development was
defined during the initial months of the grant period. The Corporation
at that time retained the firm of Engineering-Science, Inc. to perform

the required field studies and preliminary engineering work.

The research and development phase was divided into a series of

distinct tasks, which are listed in Table II-1.

I1-1



TABLE II-1

RESEARCH AND DEVELOPMENT PHASE TASK OUTLINE

Task A Project Planning

Task B Project Administration and Reporting

Task C Establish Current Plant Water Balances, Water Quality,
and Material Balances

Task D Investigate Water Reduction and/or Recycle Alternatives

Task E Evaluate Existing Wastewater Treatment Systems

Task F Establish Water Reuse Criteria and Demand

Task G Evaluate Candidate Water Renovation Processes

Task H Evaluate Sludge Handling Systems

Task I Establish Design Criteria and Economics

Task J Establish Optimum Water Recirculation System

Phase I field studies began in August, 1973, and continued through
January, 1974 when grant studies were temporarily suspended due to re-
construction of plant manufacturing facilities. The project field work,
[...]
effluent, and secondary clarifier effluent are depicted in Figures IV-13

v-23



to IV-15. During the past year (June, 1975 to May, 1976) the raw waste
load from the manufacturing facility has decreased from the high levels
occurring in 1973 and 1974 to those obserwved during 1972. At the same
time, secondary clarifier effluent concentrations have decreased, as has
wastewater flow rate (Figure IV-16B). Wastewater treatment facility

performance is summarized in Table IV-3.

Monthly average removal efficiencies are shown in temporal plots as
Figures IV-16A, 17A, 17B, 18A, and 18B. Coagulant addition practices
have improved and stablized TSS removal efficiencies, as shown in Figures
IV-16A and 18A. Overall facility performance during 1975 and 1976 is
illustrated by the removal efficiencies listed below:

BOD5 947% - 98%
coD 85% - 93%
TSS 95% - 99%
TOC 85% - 95%

Obviously, the treatment facility exhibits exceptional performance in

comparison to similar industrial installations.

Correlations between wastewater BOD5 and COD concentrations are
depicted in Figure IV-19. The "r" values on the graph are correlation
coefficients obtained from least-squares linear regression analyses,
which resulted in development of the following relationships:

Primary Influent : COD = 2.0 (30375) + 740
Primary Effluent : COD = 2.4 (BODS) + 10

Secondary Effluent : COD = 2.7 (BODS) + 140

A similar analysis of BOD5 and TOC concentrations resulted in the relation-

ships listed below:

Primary Influent : TOC = (.53 (BODS) + 260

r = 0.48
Secondary Effluent : TOC = 2,1 (BODS) + 11
r = 0,98

Prior to coagulant addition, secondary effluent BOD5 and TSS concentrations
were related in the following manner:

TSS

0.30 (BODS) + 14
0.31

r

Iv-24



TABLE IV-3

PERFORMANCE SUMMARY

ST-AI

MEAN VALUES

YEAR FLOW Bop, cop’ Toc sst

(gpm) 2 3 4

p1  PE°  sE L P SE PL PE SE PL  PE  SE
1972 335 369 - 14 1352 614 141 - - - 440 94 23
1973 374 450 348 18 1712 847 220 - - - S 553 143 35
1974 333 528 - 19 1975 764 226 - - - 617 114 18
1975 296 313 - 11 1233 477 124 376 150 32 396 56 8
1976° 303 255 - 10 - - - 452 139 36 604 59 13

. PI
PE
SE

VW

Concentration in terms of mg/l.

primary clarifier influent.
primary clarifier effluent.

secondary clarifier effluent.
Values are for five months operation.



FIGURE IV-13
BODg PERFORMANCE - MONTHLY AVERAGES

SOOF

700

600} PRIMARY INFLUENT

T o 7 }

400} l) j
‘1 PRIMARY
< EFFLUENT
o
£
w0
[a]
o L.
[14]

200

100~

SECONDARY EFFLUENT

1972 1973 1974 1975 1976
Iv-26



2200
FIGURE IV-14

2000} COD PERFORMANCE

MONTHLY AVERAGES
1s00]- 3@’ P

; :
“T | ¢ Re

14001

g PRIMARY INFLUENT

COD,mg/I

1000

800

PRIMARY EFFLUENT

600

400

SECONDARY EFFLUENT
200 .

ouuumul ] | |
1972 1973 1974 1975

Iv-27



TSS mg/l

FIGURE IV-15
TOTAL SUSPENDED SOLIDS

800 MONTHLY AVERAGES
‘PRIMARY INFLUENT
700} -
| T
J
ﬁ d
600}
I r
| 9
400}
& Wl

300 - W

PRIMARY EFFLUENT

200
100}
M SECONDARY EFFLUENT
0 ] ] ]

1972 1973 1974 1975 1976

Iv-28



FIGURE IV-16A

PRIMARY CLARIFIER TSS REMOVAL
MONTHLY AVERAGES

— —— A LAt G S G WM e dEn W GV Sk GSr Smn Eme M G M MBS R M N SR N W e

NOILIGQV LNVINOVOO Q31¥VLS

i | 1 i 1

1976

1975

1974

1973

1972

lOOr

1
o
]

or
20

124 O o O o
@ ~ © 0 < 2]

TVAON3Y LN32¥3d

10

Iv-29



FLOW, gpm

500

400

300

200

100

FIGURE IV-16B

WASTEWATER FLOW RATE
MONTHLY AVERAGES

1 l 1 |

J
1972 1973 1974 1975 1976

IV-30



PERCENT REMOVAL

FIGURE IV-17A

OVERALL BODgs REMOVAL
MONTHLY AVERAGES

100

90 r

80 |

| T |

1972 1973 1974 1975 1976

Iv-31



PERCENT REMOVAL

100

R

90 |

80 |

FIGURE IV-17B

OVERALL COD REMOVAL
MONTHLY AVERAGES

70

1972

1973 1974

Iv-32

1975

1976



PERCENT REMOVAL

FIGURE TV-18A

OVERALL TSS REMOVAL
MONTHLY AVERAGES

|00 ™ i
T’\vf,*\4ﬂVfAv"wyA‘JfA“T.“"‘RM"
]
»-!
90 } 2
i
31
Ol
g2
olle]
0|;
80} ole
|
wig
1]
<!
=
| "
70 '} { N 1 N :
1972 1973 1974 1975 1976

Iv-33



PERCENT REMOVAL

100

90

80

70

FIGURE IV-18B

OVERALL TOC REMOVAL
MONTHLY AVERAGES

[} 1 L 1

1972 1973 1974 1975 1976

IV-34



2000t

1800}

1600

1400

1200

CoD,mg/t

800

600

400

200

FIGURE IV-19

BODS/COD CORRELATION

i
200

300
BODs,mq /
IV-35

400

500

J
600



It appears that there were significant amounts of inorganic solids in
the plant effluent. However, for the period during coagulant addition,

the relationship was:

L]

TSS = 0.93 (BODS) + 0.5
0.83

Therefore, coagulant addition practices have significantly improved in-

]

r

organic suspended solids removal capabilities.

DESIGN LOADINGS FOR ADVANCED WASTEWATER TREATMENT PROCESSES

The design loadings developed in this section will be used in Chap-
ter VII to define conceptual designs for advanced wastewater treatment
processes. Projected wastewater flow rates outlined in Chapter III re-
vealed that the future discharge to the wastewater treatment plant will
be approximately 205 gpm. Since the flow values used to generate that
number are accurate to + 10%, advanced wastewater treatment units should
be designed to receive a minimum of 205 gpm (110%), or 226 gpm. As has
been mentioned previously, it is anticipated that during winter opera-
tions, wastewater discharge will exceed reuse requirements, and it may
be necessary to store reclaimed wastewater for use during the summer.

It is desirable to include in the recirculation scheme provisions for
treating the stored wastewater prior to reuse. The projected difference
between wastewater discharge and reuse requirements is 54.3 gpm, thus,
the design flow would be (205 gpm + 54.3 gpm) 110% or 285 gpm. The 12
month period from June, 1975, to May, 1976, is chosen as the period of
record for determining organic and solids loads, since most of the
existing facility improvements (operational and physical) had been im-
plemented by May, 1975. The design loadings are summarized in Table
IV-4.

IV-36



TABLE IV-4

DESIGN LOADINGS FOR ADVANCED WASTEWATER TREATMENT

Design Flow = 285 gpm
= 410,400 gal/day

TOC Concentration 34 mg/l

(Range: 22 mg/1l - 75 mg/l)

TOC Loading = 116 1b/day

TSS Concentration 9 mg/l

(Range: 5 mg/1l - 60 mg/1)

TSS Loading 31 1b/day

Iv-37



CHAPTER V

WASTEWATER TREATABILITY STUDIES

Bench and pilot scale treatability studies afford an economical
means of evaluating the performance of wastewater treatment processes
by observing system responses under various environmental and physical
conditions. The necessity for such studies is underscored when dealing
with industrial wastewaters, where "handbook" design inevitably results
in additional costs either through overdesign or failure of the facility

to perform as required.

Several approaches may be employed in evaluation of the individual
processes which comprise a total waste treatment system. It should be
recognized, however, that regardless of the approach taken, the ultimate
accuracy of the information desired depends on several conditions. They

include:

1. The characteristics of the wastewater used in the treatability
tests are representative of those anticipated in the full

scale operation;

2. the physical nature of the bench or pilot scale process is

similar to that of fhe full scale units;
3. independent and dependent variables are considered; and,

4., environmental parameters affecting process efficiency are

defined.

Observing these and other guidelines, bench and pilot scale simula-
tion techniques can provide process information with respect to process
applicability, establishment of predictor relationships, and approxima-
tion of process capacity. Although the information gained during these
studies must be applied in a judicious manner, a treatability study
which is properly programmed and carefully implemented does provide
the basis of the logical development of unit process selection, design,

and predictive performance.

The scope of the treatability studies included an evaluation of

primary treatment processes (coagulation and dissolved air flotation)



as well as tertiary treatment processes (sand filtration, activated
carbon adsorption, ozonation, chlorination and ion exchange. The equip-

ment utilized, the operational and analytical procedures followed, and the

results obtained are presented in the following sections of this chapter.

COAGULATION

The purpose of primary treatment at the Anderson Plant is the
removal of suspended material from the wastewater. The success of
suspended solids removal in the primary treatment process determines,
to a large degree, the effluent quality of the secondary biological
system and in addition will effect the effluent quality of any tertiary
system. At the time of the treatability studies, the primary suspended
solids removal was somewhat marginal due to uncoagulated binder; ac-
cordingly, the effluent from the biological system contained varying
amounts of colloidal, non-settleable solids. Therefore, a comprehensive
coagulation study was undertaken to determine which chemical coagulants
were most effective in removing the suspended, colloidal material.
Particular attention was given to those chemicals which, when added to
the wastewater, would not significantly increase the total dissolved
solids level. This was important for wastewater recirculation con-
siderations. For example, the primary treatment scheme at the Owens-
Corning Fiberglas Jackson Plant includes ferric chloride and lime for
coagulation and reportedly this system has performed well. However,
substantial smounts (200 mg/l +) of dissolved solids are added to the
water in the form of calcium chloride. 1If significant quantities of
dissolved solids were added to the wastewater at Anderson during primary

treatment, TDS removal would be required for total water recirculation.
Procedure

The test procedure for the coagulation studies consisted of first
placing 500 ml of neutralized wasteﬁater into each of six beakers. The
coagulant being tested was then added to five of the beakers in varying
amounts. The wastewater was then flash mixed with a jar stirrer
apparatus for three minutes at 120 rpm, slowly mixed for five minutes at
20 rpm and allowed to settle for 30 minutes. The supernatant was then

analyzed for COD and turbidity.



Jar Test Data Analysis

The coagulation mechanism is heavily pH dependent as indicated in
Figure V-1, which shows the effect of pH on colloidal stability, as
measured by supernatant turbidity. No chemicals other than acid or
base were added to these samples prior to coagulation. Coagulation
efficiency, as measured by turbidity, is greatly impaired if the pH is
less than 5.5 or greater than 7.0. For this reason all jar contents

were adjusted to pH 6.7 in this study.

Preliminary jar tests indicated that alum was ineffective as a
coagulant. Therefore, attention was directed toward ferric chloride using
lime or caustic for neutralization, and synthetic polymers and clays.
Tests were run using each coagulant alone and in various combinations
to determine the optimum dosage of the chemicals singly or in combination.
A summary of the results of these tests is presented in Figure V-2.

The graph shows the COD and turbidity of the unfiltered supernatant for
the optimum dose of each coagulant or combination of coagulants. Each
test was performed with portions of a single wastewater sample which
makes comparison of jar test results more meaningful. The results
indicate that the following three coagulation schemes will produce

approximately the same quality supernatant in terms of COD and turbidity.
1. 100 to 200 mg/l FeCl3 alone.
2. 5 to 10 mg/1l cationic polymer with 50 to 100 mg/l clay.

3. 30 to 50 mg/l FeCl, plus 5 mg/l cationic polymer and 50 mg/l clay.

3
However, the second coagulation scheme will minimize the addition of
total dissolved solids (TDS) to the wastewater. Coagulation with ferric
chloride (and caustic to neutralize to pH 6.7) substantially increases
the TDS in the wastewater. For example, a sample of waste was coagulated
with 250 mg/1 FeClB, and the TDS approximately doubled, from 336 mg/l to
612 mg/1l. The same sample was then coagulated with 10 mg/l cationic
polymer and 100 mg/l clay, and the TDS actually decreased to 280 mg/1.

As mentioned above, from a wastewater renovation standpoint, the polymer
and clay coagulation scheme is the one of choice. However, facilities

for adding ferric chloride should be installed because during upset



SUPERNATANT TURBIDITY (JTU)

FIGURE V-1

1200 ¢

1000 |-

800 |-

600 |-

400 I-

200 |-

o
-
-

COAGULATION pH

*Simple pH adjustment through addition of acid or caustic

V-4



conditions, ferric chloride may be necessary to completely coagulate

batch dumps of binder.

Trial of Coagulation Scheme

In October, 1974, a full scale trial of the recommended clay poly-
mer coagulation scheme was conducted at the Anderson Plant. The purpose
of this trial was two-fold. First, it was necessary to produce a sludge
typical of a clay-addition system in order to gather data for a sludge
handling study reported under a separate contract. Second, it was desi-
rable to demonstrate the effectiveness of coagulation on Anderson's vari-
able waste. From October 10th to 28th, Nalco 8151 clay was fed at arate
of 350 1b/day and Nalco 600 polymer at 33 1b/day, which corresponded to
dosages of 96 mg/l and 9.1 mg/l, respectively. Mean values for treat-
ment plant influent, primary clarifier effluent and secondary clarifier
effluent COD and suspended solids from the treatment plant log for this
period are recorded in Table V-1 along with the averages of these param-

eters for the two weeks prior to the trial.

Trial Data Analysis

Removal efficiences for normal and trial conditions are shown in
Table V-1, along with the percent improvements in the effluents due to
the coagulation treatment. The clay and polymer additions effected a
64% reduction of primary effluent TSS from that during normal operations,
resulting in a 30%Z improvement in the final effluent COD. Treatment
plant COD loadings were exceptionally high during both the trial period
and preceeding normal period. It should be noted that as the temporary
clay feed system was subject to operational difficulties which led to
uneven dosage and frequent breakdowns, better results would be expected
with an adequately designed feed system. Jar tests run during the 1974
trial period with samples of one polymer produced better visual results
at lower dosages than the Nalco 600, which did not perform as well as it
had in 1973. It is thus advisable to stock several cationic polymers
and to maintain a program of continuous jar testing to handle changes in

the waste streams and new types of polymers.



9-A

C0b(mg/1)

— ~N w o o o -~
o [ o o o
o o o o o 8 8 S

Blank (Flocculate & Settle Only):

S FeC]3 =

50 mg/];

Nanionic Poly (#8172) = 0.2 mg/1

...................

Non"onlc Pol

#3172) = 0.5 g

@ FeCl3 =50 mg/1;

Anionic Poly (#837) = 0.2 mg/1

AnioniéyPoly'(#837) = 0.1 mg/1

FeCl3 = 50 mg/1; Cationic Poly (#600) = 5 mg/1;
= EO° ) Test Run Twice
C]ay (#8151). 59 mg/1 i @ 3 Hrs. Apart
: o B on Same Waste

& FeCl3 = 50 m /1 Cat1on1c Po]y (#600) 5 mg/1;
Clay (#8151) = 50 mg/1

FeCl3 30 mg/] Cationic Poly (#600) = 5 mg/1;
Clay (#650) 50 mg/l

>FeC13 =30 m /1 Cationic Poly (#600) = 5 mg/1; Test Run Twice
Clay (#8151) = 50 mg/1 @ 3 Hrs. Apart
on Same Waste

ONISN SLINSIY AANLS NOILYINIVOD

Z¢-A 3WNOIA



L-A

Test Run Twice

, _ @ 3 Hrs. Apart

R e TS B on Same Waste
F Cly = 30 m /] Cat1on1c Poly (#600 5 mg/1;

& c1ay3(#8151)g é y (#600) = 5 mg

S

&
H
o

Clay (#650) = 100 mg/1

4o Cationic Poly~(#600) 10 mg/l;

.............

(4]

Cla_y (#8151) = 100 mg/1

Cationic Poly (#600) = 10 mg/1;
600) 5 mg/1; |
0 mg/1 ’

A

= 100 mg/1

-nl
[ =
-
o
e,
.
—lly
34
<

FeCl3 = 50 mg/1

9es

& FeCl3 = 30 mg/]
j

p— ) ~N ~N w w L » (4,
o o [ w (=] (4] (=] (1, o N o

TURBIDITY(JTU)

$39YS0Q INVINGYOD WNWILdO

Z2-h ¥NBI4



TABLE V-1

CHEMICAL FEED TRIAL RESULTS

*Estimates based on 1973 data.

Normal Canditions Trial Conditions
(9/16/74 - 10/10/74) 110/11/74 ~ 10/28/74)
Concentration Removal Concentration Removal Improvement
Sample Point (mg/1) (%) (mg/1) _ (%) (%)
Plant Influent
COD 2064 2001
TSS 624 638
- Turbidity 1000* 1000%
& BOD 400% 400%
Primary Effluent
CoD 853 59 621 69 27
TSS 126 80 45 93 64
Secondary Effluent
CoD 254 88 177 91 30
TSS 14.9 98 18.5 97 -24
Turbidity 38.4 96 14.4 99 62
BOD 14.4 96 7.5 98 48



several cationic polymers and to maintain a program of continuous jar test-

ing to handle changes in the waste streams and new types of polymers.

DISSOLVED ATR FLOTATION

Dissolved air flotation (DAF) is a process employed for the separa-
tion of low density suspended matter, including fibers, from a waste
stream. Flotation is accomplished by pressurizing the wastewater or a
recycle to 40 - 60 psig in the presence of excess air. The air, dis-
solved in the liquid at these increased pressures, is released from
gsolution in the flotation unit at atmospheric pressure as minute bubbles
which become attached to the particulate matter causing it to rise to the

surface where it is skimmed off.

There are two potential uses for DAF at the Anderson Plant. First,
as a pretreatment step for Mat Line wastewaters to remove glass fibers
and binder, both of which are particularly difficult to separate by
screening. Second, as an alternative to primary sedimentation for the
entire waste stream. Both possibilities were investigated during these

tests.
Procedure

A quantity of clarified wastewater was placed into a pressure
chamber and pressurized to 60 psig. The air-liquid mixture was shaken
for approximately one minute and allowed to stand for several minutes
to achieve saturation. This mixture was then released into the bottom
of a 1000 ml graduated cylinder partially filled with non-clarified
wastewater. The effect of several coagulants was investigated by
chemical addition prior to the release of pressurized water. The solids
rise rate was measured and effluent quality analyses were performed on
the clarified liquid. Coagulants were added to the cylinder prior to
the release of pressurized water on several occasions, to investigate

the effects of chemical addition.

Data Analysis - Mat Line Wastewater

The Mat Line sample was collected at a point in front of the
shaker screens and contained substantial amounts of fibrous material.

DAF tests were conducted using 50 percent, 100 percent, and 200 percent

V-9



recycle without chemical addition, and at 100 percent recycle with the
addition of several coagulants. The effluent qualities observed during

these tests are shown in Table V-2. Two conclusions are immediately

apparent:

1. DAF is a very effective means for treating the Mat Line

wastewaters.

2. Coagulant addition is not necessary for effective removal

of fibrous material.

Flotation curves for the DAF studies without coagulant addition
are shown in Figure V-3. The solids rise velocity was quite high in
all cases, and it was difficult to observe a distinct solid-liquid
interface. Consequently, the rise velocity was conservatively estimated

as shown by the slope of the broken lines.

The solids concentration in the float is a function of the air-
solids ratio as shown in Figure V-4. The recycle flow can be calculated
from Equation 1.

1.3s R(fP-1)
&
Qs

A
r (1)

where:

A/S = air/solids ratio, g air released/g solids applied

= alr saturation, cm3/11ter, (at 1 atm.)

]
Ra = pressurized recycle, liters/day

P = absolute pressure, atm.

Q = waste flow, liters/day

8, = influent TSS, mg/l

f = fraction of saturation of air in the waste

For these tests:

s, = 18.7 cm3/1

P = 5.1 atm.

S, = 4764 mg/1

f = 1.0 (assumed)

The float solids were quite concentrated (almost 8 percent) at air/solids
ratios above .02 g air/g solids. Below this ratio the solids concentration

decreased rapidly.

v-10



TEST NO.

1

2

10

11

TABLE V-2

EFFLUENT QUALITY FOR MAT LINE

DAF STUDIES

SAMPLE
Raw Waste (Control)

No Coagulants
No Coagulants
No Coagulants
No Coagulants

1 mg/1 Polymer #607
10 mg/1 Clay #650

5 mg/1l Polymer #607
50 mg/1 Clay #650

10 mg/1 Polymer #607
100 mg/1 Clay #650

50 mg/l FeCl
NaOH to pH 7

100 mg/1 FeCl
NaOH to pH 7

200 mg/1 FeCl
NaOH to pH 7

v-11

RECYCLE

100%
200%

1007

100%

100%

100%

1007%

1007%

EFFLUENT
cOD T8S
1315 mg/1l 4764 mg/l
60 328
40 49
99 104
50 102
70 69
129 146
80 99
179 158
139 168
259 188



INTERFACE HEIGHT

FIGURE V-3

MATLINE DAF
FT. INTERFACE HEIGHT VS, RISE TIME
1.12 ~ 1000 _ -0
/;”t A
7/ 7
7/ 7
ok 900 777
1.0 /l / f!
I 1
I 1
0.9 800 | 'l,
; ,‘/
u |
081 700 | ,','
! /1
0.7} I /
600 I 11
| I
0.6 - ! /
. ‘/ ]
500 !
0.5 '/
400
0.4
300 Omen  200% Recycle
333 ml Waste
0.3 667 ml Recycle
D=—=0 100% Recycle
200 500 m1 Waste
0.2 F 500 ml Recycle
&= 50% Recycle
667 ml Waste
0.1k 100 333 ml Recycle
Initial 7SS = 4764 mg/1
oL ! | | | .‘
1 2 3 4 5

RISE TIME (minutes)
V-12



PERCENT FLOAT SOLIDS

10

FIGURE V-4

MAT LINE DAF
PERCENT FLOAT SOLIDS VS, AIR/SOLIDS RATIO

AIR/SOLIDS RATIO

V-13



On the basis of these test results, DAF pretreatment of the mat line
wastewater will remove both glass fiber and excess binder. Design over-
flow rates of approximately 2 - 3 gpm/ft2 at a recycle ratio of 100
percent at 60 psig should reduce the suspended solids and COD of the

mat line wastewaters by more than 90 percent.

Data Analysis - Raw Wastewater

Dissolved air flotation was also investigated as an alternative to
primary sedimentation for the entire Anderson waste stream. Two portions
of a sample were treated with identical amounts of coagulants; one was
settled and the other was floated with dissolved air at 100 percent
recycle. The procedure was repeated for six different chemical addition
schemes. Comparisons of the effluent qualities are shown in Figures V-5
and V-6. 1In general, DAF was more efficient than was sedimentation with
respect to COD removal, while sedimentation was slightly more efficient
than DAF with respect to suspended solids removal, as summarized in

Table V-3.

TABLE V-3

COMPARTSON OF DAF AND SEDIMENTATION

TSS COD

REMOVAL EFFICIENCY REMOVAL EFFICIENCY
DAF 77 - 95% 69 - 80%
Sedimentation 82 - 96% 59 - 71%

Summary

Dissolved air flotation is a very effective means for removing the
troublesome glass fibers from the Mat Line waste stream, and the present
shaker screens should be replaced with a DAF unit. However, the differ-
ences in performance between DAF and gravity sedimentation for the entire
wastewater flow are not large enough to justify replacement of the

primary clarifiers with a DAF unit.

v-14



ST-A

10 mg/1 Polymer #607

100 mg/1 Clay #650

20 mg/1 Polymer #607 ]

200 mg/1 Clay #650

150 mg/1 FeC]3
NaOH to pH 7

250 mg/1 FeC]3
NaOH to PH 7

30 mg/1 FeC]3
NaOH to pH 7

5 mg/1 Poly #607
50 mg/1 Clay #650

50 mg/1 FeC]3
NaOH to pH 7

5 mg/1 Poly #607
50 mg/1 Clay #650

L

\

|
|
|
|

EFFLUENT TSS, mg/1

o o

o
o

1

1 1

I 95

I IHIHIHTITIIY 0%
| 942

] 85%

793%

90%

] 88%

|96%

]
83% Removal

| 82% Removal

MMM 774

I Y 78%

L/Bw /g€ = SSL ININTANI
NOILYINIWIQ3S/NOILYNOVOD [ |

-1 001

77
o
o
>
[*p]
[
™
x>
-
—
o
=
~
o
x>
-

)
=
e
<
w
-
o |
D |
n.—.
o @
= |=
& (5
t—1>
=
&=
U lo
= [=
=
m o
& o
= |3
= |0
> <
_U_7*3>
m
=|9.
— M
M |—
= [
L |
m
S
-l

G-A 34N914



FIGURE V-6
DAF VS, SEDIMENTATION COD REMOVAL EFFICIENCY

COAGULATION/DAF

[ ] COAGULATION/SEDIMENTATION

OO

FOR COMBINED ANDERSON WASTEWATER

INFLUENT COD = 1167 mg/1

%19 |

%0L

I IIIIIMIMM™M™M

%2591

769 AmmmmmmmmmOmmmmm

%99 |

%62 OLMINDIDN

2e9[

&ommm%mmﬂ

slL]

%8

AN\

LeAowdy %66 |

LeAOWsY %2/
]

AN NNIHHIHINMMIMIMININ

500 ¢

450 |-

400 |~

o
L0
™

L/6w €@od IN3NT443

300 -

250 |-

200

~
Y /

]
|
|
I
|

059# Ael) L/bw 0§
L09# asuk|od |/bw g
el Hd 03 HO®N

1o24 L/bw Qg

059# Ae[) [/bw 0g
L09# 4suklogd |/bu g
el Hd 03 HQeN
€094 1 /6w og

e L Hd 03 HO®eN
1234 |/buw 062

L Hd 03 HO®N

€199 1/6u 01

059# Ae() |/bw 002
L09# J43uwkiod |/buw pg

0S9# A®|) (/bw 001
L09# Jduwf|od /Bw Q|

V-16



SAND FILTRATION

Sand filtration treatability studies were performed to evaluate
tertiary filtration for removal of suspended material from the biological
system effluent. Filtration will be required prior to reuse of bio-
logically treated wastewater since most effluents of this type contain

residual suspended solids.

The sand filtration pilot unit utilized for this test series was
an upflow type filter as shown in Figure V-7. The filter media, graded

from bottom to top, consisted of 2.5 ft3 of 1.25 to 1.50 inches gravel,

6 ft3 of 3/8th to 5/8ths inch gravel, 7 ft3 of 2.0 to 3.0 mm sand, and

40 ft3 of 0.5 to 1.0 mm sand. The filter was piped to receive biological-
ly treated effluent from the final clarifiers. Wastewater was pumped
through the filter on an upflow basis with the variable speed pump

(0 - 100 gpm) supplied with the unit. This feed pump also acted as the
backwash pump and was utilized in conjunction with an air blower during
the backwash cycle. Samples of the filter influent and effluent were

collected on a grab basis throughout each filter run.
Procedures

The operational procedures used for each filter rum are listed

below:

1. The filter was backwashed prior to each test run. The back-
wash cycle included bumping the filter with 30 cfm of air
for three to four minutes. The 100 gpm backwash rate was then
continued for an additional 6 to 10 minutes until a clear

effluent was produced.

2. The filter bed was "tightened" by draining the filter through the

bottom drain valve to a water level just above the sand level.

3. The filtration cycle was initiated controlling the hydraulic

flow rate manually with a valve.

4. Turbidity tests were performed on grab samples of the effluent
throughout the filter run. The breakpoint was established
when the turbidity reached a pre-defined level.

v-17



FIGURE V-7

SCHEMATIC OF UPFLOW SAND FILTER
FILTER DRAIN VALVE

Ql

|

AIR COMPRESSOR

VOLTAGE —==== ‘
CONNECTION

WASTE WASH WATER VALVE

P Y
10T
N~

-t— WASTEWATER INLET

EFFLUENT WEIR \

WASH OUTLET ~=—

EFFLUENT VALVE

ECONOMIZER DRAIN VALVE—

#

OUTLET

WATER INLET VALVE

AIR DRAIN VALVE

AIR INLET VALVE

v-18



Pilot sand filtration tests were performed at surface loadings

ranging from 3.4 to 6.5 gpm/ftz.

Data Analysis

A summary of the results from the pilot filtration tests is present-
ed in Table V-4. The data from a typical filter run are presented in
Figure V-8. 1In general, the effluent turbidity and suspended solids
remained reasonably constant throughout the filter run until the actual
breakthrough occurred as indicated in Figure V-8. As expected, the
pressure differential across the bed gradually increased during the test

run until breakthrough.

Removal efficiency through the sand filter as shown in Table V-4 is
somewhat disappointing in that relatively high concentrations (above
20 mg/1) of suspended solids were present in the effluent. Sand
filtration in similar applications is capable of producing effluent
TSS well below 10 mg/l irrespective of the influent TSS concentration.
However, considerable amounts of colloidal material were present in the
final clarifier effluent and this material was not removed to any large
degree by sand filtration. This underscores the necessity of adequate
primary treatment for the removal of colloidal binder material present
in the wastewater. Problems with the operation of the sand filter were
encountered during Test No. 2 resulting from air being injected into the
bottom of the filter bed. This problem was corrected during later filter

Yuns.

ACTIVATED CARBON ADSORPTION

The feasibility of activated carbon treatment of the Anderson Plant
wastewaters was evaluated from the standpoint not only of complete
physical-chemical treatment but also tertiary treatment (following the
activated sludge process). This section will discuss the procedures and

results of bench scale adsorption isotherms and adsorption column studies.

Physical~Chemical Treatment

In the physical-chemical approach as applied to the Anderson Plant,
the envisioned treatment irain would consist of neutralization, coagulation,

sedimentation, filtration, and granular activated carbon adsorption,
[...]
mechanism. Water quality criteria for the cooling systems (Table VI-4)
based upon the results of the pilot cooling loop experiments are detailed
in Table VII-1 for each cooling system. Due to the concentrating effect
in each evaporative cooling system and in the cascade pattern, the
allowable concentration of each constituent in the makeup to a particular
system will be considerably less than that in the system itself. Based
upon the cycles of concentration for each cooling system and the cascade
pattern, a factor which represents the effective concentration ratio in
each system has been developed; these are presented in Table VII-2. The
maximum allowable reclaimed wastewater concentration for a particular

component is then:

Maximum Allowable Concentration in the Cooling System
Concentration = Factor

These values have been calculated for each system and are presented in

Table VII-3.

Removal Requirements

It is obvious that most of these allowable makeup concentrations
are much lower than the equilibrium concentrations projected in Chapter
III. Present data indicates that inorganic contaminants may have to be
removed from the water system by some mechanism other than drift loss.
However, this will not be adequately defined until the recycle system is

operated during the demonstration period included in the grant schedule.
Using the smallest values for each parameter from Table VII-3, the required

removals were estimated as follows:

VII-9



FIGURE VII-1

PROCESS FLOW DIAGRAM - ADVANCED

s .

Secondary g |
Clarifier Ef flusat .
‘l_ 1 r__- o Air | _Air_ ]"'

! |

FILTER FESESM% BACKWASH DOWNFLOW FILTERS

—a

!

Carbon

=3
\

L‘lu v

ADSORBER BACKWASH FLASH MIX CHAMBER
EFFLUENT SUMP

B

Vi1-10 <



FIGURE VII-1

WASTEWATER TREATMENT FACILITIES

Filter & Adsorber Backwash

- 1 ! o
13
(3
2
‘ x ‘_——g Z
i
1!
i - Ai
ADSORBER FEED
SUMP
B s
R
- 'g.g
—— I.S-m
CARBON ADSORBERS o
e
B !
. N Distribution
City Hp0 DISTRIBUTION TANK ]
_ ' OFF- . RECLAIMED
To Equalization Basins SPECIFICATION WASTEWATER
BASIN STORAGE
- BASIN

VII-11



TABLE VII-1

MAXIMUM ALLOWABLE CONCENTRATIONS,K IN THE COOLING SYSTEMS

Total 1 Calcium 2 3
System Hardness ‘Hardness Silica Sulfate Zinc
"A" Chillers 450 400 200 600 42
"E" Chillers 450 400 200 600 42
"D" Chillers 450 400 200 600 42
#1 Pond 450 400 200 600 42
#2 Pond 350 300 200 500 42
"D" Condenser Cooling 450 400 200 600 42
"D" Process Cooling 350 300 200 500 42
Chemical Cooling
Tower No. 1 350 300 200 500 42
Chemical Cooling
Tower No. 2 350 300 200 500 42

Notes: 1. mg/l as CaCO
2. mg/l as CaCO
3. mg/l as Si0

30
3.
2-

VIiI-12



TABLE VII-2

FACTORS USED IN CALCULATION OF ALLOWABLE RECLAIMED
WASTEWATER CONCENTRATIONS

System Summer Winter
"A" Chillers 1.00 3.50
"E" Chillers 1.00 5.50
"D" Chillers 1.00 7.00
#1 Pond 4.71 4.50
#2 Pond 4.70 8.20
"D" Condenser Cooling 5.00 7.00
"D" Process Cooling 4.57 8.42
Chemical Cooling Tower No. 1 2.33 1.83
Chemical Cooling Tower No. 2 5.83 4.83

VII-13



$1-11A

TABLE VII-3
MAXTMUM ALLOWABLE RECLAIMED WASTEWATER CONCENTRATIONS

Total Hardness Calcium Hardness Silica Sulfate
System st W< S W S W S W

"A" Chillers 450 129 400 114 200 57 600 171
"E" Chillers 450 82 400 73 200 36 600 109
"D" Chillers 450 64 400 57 200 29 600 86
#1 Pond 96 100 85 89 43 44 127 133
#2 Pond 74 43 64 37 43 24 106 61
D" Condenser Cooling 90 64 90 57 40 29 120 86
"D'" Process Cooling 77 42 66 36 44 24 109 59
Chemical Cooling

Tower No. 1 150 191 129 164 8 109 215 273
Chemical Cooling

Tower No. 2 60 73 51 62 34 41 86 104
Equilibrium Values 94 95 87 88 42 42 186 188

summer conditions.

[72]
1

Notes: 1.

winter conditions.

N
=
!



Input = Required Removal + Drift Loss

Summer......... Input = X + 0.840 (W i )
min
Winter.........Input= X + 0.831 (W _, )
min
where:
Input = daily mass input of a particular constituent

X

required removal

W .
min

the most stringent makeup quality required

The concentrations, inputs, drift losses, and required removals are

summarized in Table VII-4.

Removal Alternatives

The logical point to remove these contaminants from the water
system is where they are highly concentrated, i.e. the cooling system
blowdowns. If the blowdowns were mixed wzih*ﬁfocess wastewater, the flow
rates would be increased and the concentrations reduced so as to make removal
less economical. Based upon removing the inorganics from the system at {1
Pond, #2 Pond, "D" Condenser Cooling, and "D" Process Cooling, several

alternative removal schemes have been examined:

. Direct discharge of cooling system blowdowm
Combined discharge of cooling system blowdown with treated
sanitary wastewater
Inorganic salt removal through
- ion exchange
- reverse oSmosis

- lime-soda softening and anion exchange

These alternatives are portrayed graphically in Figure VII-2. Each will
be discussed in turn with regard to performance and applicability. The
discharge or treatment of 30 - 50 gpm of cooling system blowdown is the

basis for each alternative mechanism.

Direct Discharge

This alternative is obviously the most straightforward and economical
choice. It does fall short of "total" recycle, and concentrations or
masses of constituents in the cooling system blowdowns may exceed those
allowed. Approximately 30 - 50 gpm of cooling system blowdowns would

have to be collected and conveyed to the point of discharge.

VII-15



Parameter
Total Hardness
Calcium Hardness
Silica
Sulfate
Zinc

Parameter

Total Hardness
Calcium Hardness
Silica

Sulfate

Zinc

TABLE VII-4

INORGANIC REMOVALS

Summer
Removal
Concentration Input Drift Loss Required
60 mg/1 79 #/day 50.4 #/day 28.6 {/day
51 73 42.8 30.2
34 35 28.6 6.4
86 156 72.2 83.8
5 4.8 4.2 0.6
Winter
Removal
Concentration Input Drift Loss Required
42 mg/l 79 #/day 34.9 #/day 44.1 #/day
36 73 29.9 43.1
24 35 19.9 15.1
59 156 49 107
5 4.8 4.2 0.6

VIii-16



LT-11A

FIGURE VII-2

ALTERNATIVES FOR REMOVAL OF INORGANIC

COOLING

TREATED SANITARY

DISSOLVED SOLIDS 77

DiscHaRee /f/

SYSTEM
BLOWDOWNS

ION — REUSE
EXCHANGE

i

!

— Brine Concentration, Drying, & Disposal
REVERSE > REUSE
OSMOSIS

|

l

e e e » Brine Concentration, Drying, & Disposal
SOFTENING EXCHANGE

1.Sludge Deyatering b ~ Brine Concentration,

& Disposal Drying 8 Dispasal



Combined Discharge

This scheme involves discharge of cooling system blowdown along with
treated sanitary wastewaters. Again, the blowdowns would have to be
collected and conveyed to the point of discharge, and probilems could
arise with respect to effluent limitations. This alternative, like the

previous one, does not allow "total" recycle.

Lon Exchange

Mixed-bed ion exchange tests conducted as part of the treatability
studies provided a starting point for evaluation of ion exchange for
removal of calcium, magnesium, silica, sulfate, and zinc from cooling
system blowdowns. In order to exchange both negative and positive ions
and not add significant quantities of dissolved solids to the water, a
mixed bed of a strong acid resin and a strong base resin would be utilized.
Design calculations revealed that low mixed-bed resin exchange capacity
demonstrated during the treatability studies and high regenerant require-
ments would result In an applied water recovery of 54%. Also, the remain-
ing volume of water would contain appreciable quantities of dissolved
solids and presents a disposal problem in itself. Basically, the brine
would have to be concentrated through evaporation or freeze crystallization
and dryed; the remaining salts could be disposed of in a landfill. 1In
conclusion, ion exchange does not appear to be suited to this application

either from the standpoint of cost or that of water recovery.

Reverse Osmosis

Osmosis is the transport of a solvent from a dilute to a concentrated
solution across a semipermeable membrane. The transport is caused by a
chemical potential driving force manifested as the osmotic pressure. If
pressure in excess of the osmotic pressure is applied to the concentrate
side of the membrance, the direction of solvent flow is reversed so that
solvent flows across the membrance from the concentrated to the dilute

phase. This phenomenon is reverse osmosis.

In late 1974 the ROGA Division of Universal 0il Products Co. con-
ducted laboratory reverse osmosis (RO) tests on the Anderson secondary

clarifier effluent. The wastewater was neutralized to pH 5.4 and filtered

VIiIi-18



through a 25 micron filter prior to being fed to a spiral wound cellulose

acetate RO module at 400 psig. Test results were fairly encouraging, as

a water recovery of 86.8% was obtained at a flux of 12 gal/ftz—day,

along with solute rejection factors of 94-97% for conductivity.

Based upon the test results, 30 gpm would require an RO membrane

surface area of;

(30 _gpm) (1440 min/day) 2
12 gal/ftQ day or 3600 ft

A reject stream of 30 gpm (1-0.868), or 4.1 gpm, would have to be con-
centrated and dryed. The remaining salts could then be landfilled. 1In
summary, the RO process will probably perform quite well in this
application, but at considerable costs. Scale formation on membrane
surfaces by calcium carbonate and calcium sulfate could dictate

chemical pretreatment in additon to pH adjustment and filtration.

Lime-Soda Softening and Anion Exchange

This treatment sequence would involve lime-soda softening for re-

+H o+
moval of Ca , Mg , SiOz, and Zn++, followed by anion exchange (weak

base resin) for SO4 removal. Of course, softening will produce a sludge
(to be dewatered and disposed of) and anion exchange regenerant streams
will have to be concentrated and dryed prior to disposal. Initial

process design calculations resulted in the following design criteria:

H

Lime Dose 131 mg/1l as CaO

Lime Feed = 52 1b/day (pulverized quicklime)
Soda Ash Dose = 330 mg/l as Na2C03
Soda Ash Feed = 120 1lb/day
Chemical Feeders:
Lime 2.0 1b/hr to 4.0 lb/br
Soda Ash 5 1b/hr to 10 1b/hr

Solids Contact Clarifler:

10" diameter

7' side water depth

viI-19



Recarbonation:

Volume = 250 gal

Dimensions: 3' x 3' x5'

CO2 Dose =
CO2 Teed =

Rapid Sand Filter:
Area = 20 ft

Sludge Generation:

Resin Capacity
Exchanger

Resin Volume
Regenerant
Regeneration Rate
Backwash Rate

Rinse Rate
Effective Feed Rate

Concentrate Stream

Summarz

2

{

0-100 mg/1 (pH 9.4)
0-18 1b/hr

182 1b/day (dry weight)

24.6 eq/ft3

5' diameter

10' height

90.8 ft3

43 gal/day @ 507 NaOH

45.5 gpm (17.3 min)

20 gpm (5 min)
136.2 gpm (33.3 min)
60 gpm

3.8 gpm

Several alternative methods for removal of inorganic contaminants

have been examined. The two involving discharge are not appropriate to

the concept of "total" recirculation and would be considered only as tem-

porary measures. Of the three treatment methods, reverse osmosis or lime-

soda softening/anion exchange are most promising. Final selection should

be based upon economic analyses. At this time, the scheme of action should

be to allow for possible discharge of cooling system blowdowns until re-

moval requirements are better defined by the full scale system, and then

to implement the most economical, reliable treatment procedures.

INTEGRATED RECIRCULATION PLAN

Recirculation plans for the Anderson Plant involve:

Treatment of process wastewaters to a quality level that is

Vii-20



suitable for recirculation (in terms of suspended solids and
organic materials)

. Segregation and separate treatment of sanitary wastewaters

- Reuse of reclaimed wastewater in the process areas and cooling

systems

- Removal of inorganic contaminants through drift loss or other

mechanisms as required.

Water and wastewater distribution, usage, and treatment plans are shown
in Figure VII-3. Numbers on the illustration are projected flow rates
in gallons per minute (gpm). Existing wastewater treatment facilities
are to be supplemented by sand filtration, activated carbon adsorption,
and disinfection. Reclaimed wastewater along with city water will be
distributed to the process areas and cooling systems. The cooling
systems cascade pattern will result in concentration of inorganic solids
which will be removed by drift loss, discharge, or treatment. Finally,
sanitary wastewaters will be segregated from process wastewaters and
treated in a separate package plant. In conclusion, one should realize
that this plan is a demonstration project, and as such, not all
problems have been answered or even defined. Actual operating ex-

periences will be the ultimate "test" for this recirculation system.

VII-21



FIGURE VII-3

ANDERSON PLANT WATER

POTABLE / | saniTary
- ==~ - = CANITARY *| WASTEWATER |[o—€
TREATMENT
CHEMICAL N\1\__
- e ad  FACTORY SANITARY

PROCESS DISCHARGE
| SCRUBBER <
R POTABLE / | 35 |26
i SANITARY : INDUSTRIAL
. I ol .| WwASTEwWATER | _203,
l ! TREATMENT
g - o= ¢
| > | " FacToRy -'9-? }
r .12 .l PROCESS 20 i
. ALLOY MAT LINE <6 —-
I so
i_ - ——— e — = __‘...3 wo
I POTABLE / 10 e S 10

- SO
| SANITARY was ' | chiLLers [y
!
= —

E
o3 el "E"FACTORY
| PROCESS 25 - S$96
‘.. 20
F .
L—'—-——‘—--———-—-——--m—-—-—-—————-—-——--L——--—-‘-—wu-——-—-—-———-——--—--"

KEY: = = == C|TY WATER

VII-22

y "7 "™ 2 RECLAIMED WATER ,—* = WASTEWATER



FIGURE VII-3

DISTRIBUTION AND USAGE

- 0 | POTABLE /
ANITARY [® ="~ =~"’
w w o oshw SANITA
o -e4fi2 ofo
naw - S 64 YT - —— " — i —— . — i —
s 56 | "D" CONDENSER |w 2 0 sfo _t
w2 COOLING CHILLERS
H wil Ho " g - = = -}
"o ¢ ® . D" FACTORY
s - g1° PROCESS ‘
SCRUBBERS 1.9 m!, | 20
¢ N | ’
S Rl i |
1
soa: VO W o - l
"L L 4 -
-t 25 ‘
5 BOILER 5 !
RECLAIMED el HOUSE o = o - - - l
P — - —— - —— = e WASTEWATER} ~ —o= !
STORAGE i |
: |
COOLING .
| 1| SYSTEM
‘ﬁs w s w 1 FILTER o = ———
53| I 45 ! 0 | BACKWASH (3)
20 ; I
! #1 POND '§-'~2‘% ' ‘
Qr wi o . 19 2.
lm" | | MiISC. - TS
——y I S4w S AW e “g" I 10
v (37]25.9 61§61 ',...scnusasas l ]
| I_ | l i ,|  marsLe \ |
. 3 s'w | o | FACTORY / L
HILP #2 POND '3: ;:g 36,19 ' BINDER i I
N l | ROOM
1'7:'-4\; ' " '
o ]
wveete = BLOWDOWN , <nmm~~e = DRIFT , smuc=cgy = EVAPORATION , 5= SUMMER

VII-23



TECHNICAL REPORT DATA

(Please read Instructions on the reverse before completing)

1. REPORT NO. 2.

EPA-690/2-77-043

3. RECIPIENT'S ACCESSION NO.

4. TITLE AND SUBTITLE
Industrial Wastewater Recirculation System:
Preliminary Engineering

5. REPORT DATE

February 1977

6. PERFORMING ORGANIZATION CODE

7.AUTHORS) A W . Loven and J. L. Pintenich
(Engineering Science, Inc,)

8. PERFORMING ORGANIZATION HEPORT~NO.

[2. PERFORMING ORGANIZATION NAME AND ADDRESS
Owens-Corning Fiberglas Corporation
Fiberglas Tower

Toledo, Ohio 43659

10. PROGRAM ELEMENT NO.

1BB036; ROAP A6/7144

11. CONTRACT/GRANT NO.

S801173-01-02

12. SPONSORING AGENCY NAME AND ADDRESS

EPA, Office of Research and Development
Industrial Environmental Research Laboratory
Research Triangle Park, NC 27711

13. TYPE OF REPORT AND PERIOD COVERED

Final; 5/73-6/76

14. SPONSORING AGENCY CODE

EPA/600/13

Drop 62, 919/541-25417.

15. SUPPLEMENTARY NOTES JTERL-RTP project officer for this report is Max Samfield, Mail

-
16. ABSTRACT

The report details the preliminary engineering work done at Owens-
Corning's (O-C's) Anderson, South Carolina, fibrous glass plant.
the work was to test, on a pilot plant scale, various technologies to be used to clean
up industrial wastewater for a closed-loon system; i.e., for total industrial waste-
water reuse. Coaceptual design has been developed for the testing treatment pro-
cesses of sand filtration, activated carbon adsorption, and disinfection. As a result

The purpose of

of this work, O-C has authorized the constraction of a full scale plant which will be in
operation in 1878, This report makes the daveloped technology available to the indus-
Jtry prior to publication of details of final plant construction and operation.

17. KEY WORDS AND DOCUMENT ANALYSIS

a DESCRIPTORS b.IDENTIFIERS/OPEN ENDED TERMS |c. COSATI Field/Group

Pollution

Adsorption Pollution Control 13B
Industrial Processes Stationary Sources 13H
Waste Water Disinfection 06F
Circulation Glass Fibers 11IE ) 11B
Sand Filtration 07A
Activated Carbon 11G

19, SECURITY CLAéS {This Report)
Unclassified